! - B
J ) @uh
1
N80S-1 o NB0S-2
CONTACT TRIP 40~ |  _ SEQUENTIAL TRIP
MODEL — - MODEL
AN 0= .
I ,n ..&M.\.Nm
W miw D
35 \///(..\.
. i %
_ m
aa_y 800 856
= 811
| ﬁ: a a
2
h {
-
- 876

ADHESIVES USED:
.+ Loctite 271- Available as part # 851325
Loctite 242- Available as part # 851385
* %k ok .
2 part epoxy- Available locally



Item Number

0 N N R WD

N N NN N N NN /e e e e e e e
N N A WD = DO O 0NN N AW W NN = O

Part Number

000000-00
MSC6100-25
000000-00
000000-00
N70118
N70153
854015
MRG041630
N8&0337
851438
N70133
000000-00
N80358
851439
N70155
000000-00
N70154
MRGO084431
MRGO055657
000000-00
000000-00
000000-00
000000-00
N70156
N70157
000000-00
MRGO053515

PartsList for N80S Type O

Description

No Longer Available
SCREW-SHCS-M6X1.00X2
No Longer Available

No Longer Available
SEAL-CYLINDER CAP
PISTON STOP
COMPRESSION SPRING
O-RING-1.638X.118
HEAD VALVE PISTON
O-RING-2.236X.115
PISTON-MAIN

No Longer Available
DRIVER
O-RING-1.689X.190
SEAL-CYLINDER

No Longer Available
RING CYLINDER
O-RING-3.323X.122
O-RING-2.189X.224

No Longer Available

No Longer Available

No Longer Available

No Longer Available
BUMPER - A

BUMPER - B

No Longer Available
O-RING-2.106X.059

Page 1

Qty Required

e e e e e e e T e e e e e e e e e T e T e T e T e T Y e S S = S S SN



Item Number

28
29
30
31
34
35
36
39
40
41
43
44
46
47
48
49
50
51
52
53
54
55
56
57
58
59
62

Part Number

000000-00
MPW6.2
MHE6100-100
000000-00
MRG049431
000000-00
N70143
86459
MRGO019824
MRGO002514
MSC8125-28
N&0132
000000-00
MSC8125-16
N70120
MSB4070-10
MHE4070-100
N80321
MSB6100-12
MSC6100-30
000000-00
N80322A
N16175A
N80340
000000-00
LW8
000000-00

PartsList for N80S Type O

Description

No Longer Available
WASHER.SPECIAL
NUT-ESN M6X1

No Longer Available
O-RING-2.343X.118

No Longer Available
BUSHING-RUBBER
O-RING
O-RING-.780X.094
O-RING-.098X.055
SCREW-SHCS M8X28
SPRING-CONTACT ARM
No Longer Available
SCREW-SHCS M8X16
NUT- TORQUE
SCREW-SBHCS-M4X0.70X
ELASTIC STOP NUT-M4
BRACKET-MOUNTING
SCREW-SBHCS-M6X1.00X
SCREW-SHCS-M6X1.00X3
No Longer Available
PUSHER ASSY.

PUSHER SPRING ASSY
SPACER MAGAZINE

No Longer Available
WASHER-#8 LOCK

No Longer Available

Page 2

Qty Required

e e e e e e e e e e e T e e T e T e T T N e S S S S e N0 T



Item Number

73
74
75
75
&5
86
87
88
89
90
91
92
93
94
97
98
99
100
101
102
103
800
800
811
811
876
876

Part Number

N50082A
000000-00
000000-00
000000-00
000000-00
N70145
000000-00
000000-00
000000-00
N80335
N80332
N80336
MSC4070-45
N16177
000000-00
N80356
N80357
N80354
000000-00
000000-00
851756
100679
100653
851385
851325
ORK11
000000-00

PartsList for N80S Type O

Description

ASSEMBLY-TRIGGER

No Longer Available
No Longer Available
No Longer Available
No Longer Available
GUIDE-ARM

No Longer Available
No Longer Available
No Longer Available
SPRING-TORSION
LATCH STOP

BUSHING-LATCH SPRING

SCREW

LINER- NAIL GUIDE

No Longer Available
SHOCK RING
SPACER
GASKET-NOSE

No Longer Available
No Longer Available
HANGER

LUBE (1LB.CAN)
LUBE (2CC)
LOCTITE
LOCTITE

REPAIR KIT

No Longer Available

Page 3

Qty Required

—t e e e e e e e e e e ek ek e e e e e ek e e ek e ek e e e



PartsList for N80S Type O

[tem Number Part Number Description Qty Required

876 RBKS N70/N80/N90 REBUILD 1

Page 4



